
Page1/WL-11-A/DEB 

 

LA200 
MIDI LATHE 

WL-11-A
PART NO. 906132

Dated: 05-24-04

 



1  1340946 DRIVING CENTER, INCL:
2    1340945 CENTER POINT
*  1342980 HEADSTOCK ASSY, INCL:
3    1340947 FACEPLATE
3A    898769 4MM WASHER
4    1348002 KEY
5    1340948 SPINDLE SHAFT
6    1343015 BALL BEARING
7    1330146 INT RET RING
8    1243549 M6 X 12MM HEX SOC SET SCREW
9    1340949 V-BELT
10    1340950 SPINDLE PULLEY, INCL:
11      1243321 M6 X 10MM HEX SOC SET SCREW
12    1246001 M5 X 12MM CHEESE HD SCREW
13    1343759 SWITCH, INCL:
14      1343758 KEY
15    1320101 M5.3 EXT TOOTH WASHER
16    1340953 BRACKET
16A    1342444 M4 X 16MM CHEESE HD SCREW
18    1243395 M5 HEX NUT
19    1340954 SWITCH BOX
20    1341807 CORD CLAMP
21    1246045 M6 X 10MM CHEESE HD SCREW
22    1243394 M5 X 10MM CHEESE HD SCREW
23    1343538 M5.1 LOCK WASHER
24    1341808 CABLE CLAMP
25    1341809 CORD
26    1243520 M6.1 LOCK WASHER
27    1341810 MOTOR CABLE
28  900909 HEAD STOCK
29    1243505 INT RET RING
30    1313116 BALL BEARING
31    1313118 M21 WAVE WASHER
32    1340952 HEADSTOCK HANDWHEEL, INCL:
33      1246144 M6 X 12MM HEX SOC SET SCREW
35    1243567 M6 X 35MM HEX SOC HD SCREW
38  1340246 M4 X 10MM FL HD SCREW
40    1341811 KNOB
41  900910 HEADSTOCK COVER, INCL:
41A    900920 SPEED CHART
42    1341813 BRACKET
43    1346119 M4 LOCK NUT
44    1246140 M6.4 FLAT WASHER
*  1342978 TAILSTOCK ASSY, INCL:
50    1346361 M6 X 55MM HEX SOC HD SCREW
51    1342098 HANDLE
52    1342097 HANDWHEEL
55    1310064 M10.2 EXT RET RING
56    1342095 C-RING
57    1342094 SPINDLE SCREW
58    1342092 TAILSTOCK SCALE
61    1342093 QUILL
62  900911 TAILSTOCK, INCL: 
64    1342069 CLAMP PLATE
65    1343004 COMPRESSION SPRING
66    1343003 SCR SHAFT
67    1342099 CAM ROD
68  1342071 LIVE CENTER, INCL: REF. 2
70  1342066 TOOL REST  
 

* 1342979 TOOL REST BASE, INCL:
71  913386 HANDLE ASSY
72  1342067 CAM ROD
73  1342070 COLLAR
74  1243497 EXT RET RING
75  1343011 TOOL REST BASE
76  900915 HANDLE COVER
77  1342068 EYE BOLT
78  1342069 CLAMP PLATE
79  1341996 M10 LOCK NUT
80 1341817 INSULATION SLEEVE
81 900912 BED, INCL:
81A 905746 NAMEPLATE
81C 900924 WARNING LABEL 
84 900913 GUARD PLATE
85 1340490 M4 X 8MM CHEESE HD SCREW
86 1341818 KNOB
90 1343006 KNOCKOUT BAR
91 1343010 SPINDLE WRENCH
92 1341864 MOTOR, INCL:
92A  900286 CAPACITOR ASSY.
94 904-10-031-3810 WASHER
95 900914 HANDLE COVER
96 1341866 ADJUSTING BRACKET
97 1341865 MOTOR PULLEY, INCL: REF. 8
99 1246004 M6 X 16MM HEX SOC HD SCREW
101 1342123 M8 LOCK NUT
102 898618 BRACKET
103 898619 DOOR CLIP
105 1243563 M6X15 FLAT HD. SCREW
106 1344950 M6X20 FLAT HD. SCREW
107 1243456 M6 HEX NUT
108 1343545 M4.1 WASHER

ACCESSORIES:  (Optional)

* 46-855 BED EXTENSION, INCL:
**  1246029 M10 X 40MM HEX SOC HD SCREW
**  1243360 M10 LOCK WASHER
**  899527 M10.5 FLAT WASHER
**  422-30-101-0002 WRENCH
** 46-407 FRENCH CURL TOOL REST
** 46-696 RIGHT ANGLE TOOL REST

* NOT SHOWN ASSEMBLED
** NOT SHOWN  
 

Page 2/ WL-11-A /DEB 

 
 
 

 
 
 
 
 
 

Ref.
No. Part No. Description

REPLACEMENT PARTS
Ref.
No. Part No. Description

______________________________________________________________ 
 

STANDARD SAFETY EQUIPMENT 
 
In order to promote tool safety, Delta Machinery strictly enforces the policy of repairing or replacing any damaged or missing 
standard safety equipment on machines presented to Delta Authorized Service Centers for service/repairs. Any product which is 
presented to a Delta Authorized Service Centers for repairs which contains missing or damaged standard safety equipment will 
have that equipment repaired or replaced and the customer will be charged for any such service/repairs. Customers can avoid such 
charges only if the missing safety component is supplied to the service center at the time of repair. 

This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can be obtained through the 
Delta Technical Publications Department or through your service outlet. 


